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Object of Test

PR

The /ob’ﬁot of the test wag to determine the tensils strengths and elongations of
two /H~55 container clamps, one unmodified and the other reinforced by a seam-
welded steel sirip.

Function of Object Tested

This ring clamps the two halves of the f=85 container to the oircular frame of the
carriere.

Authorization for lest

This test was requested by Division 1281 iu a Work Order Authorization dated
July 7, 1952. Wr. R. E. Dove was the consultant.

Summary of Results

Adding a seam~welded strip inoreased the average tensile strength of the olamp
from 4240 to 8360 pounds.

Proocedure

From each sample, three segments were cut and flattenei. These segments approximated
the usus] tensile sampls in shaps exocept that the neck was short, limiting the

gauge length to one inch, These samples were pulled epart in the Baldwin«Southwark
universal testing mechine (130,000 1lbs). The ende were then fitted togethor and

the distance bstween the gauge marks measured to determine the elongation. Fo
suitable extensometers were available for one-inch gauge length; consaquently,

the yield straength wes not detsrmined.

Results

The tansile strengths and elongations obtained were as follows:

SENDIY SN IFM TN GuCLASS F1ORTION PTVITW -
LN A "(,(\41\( AT CALLS STaNp

X
aiAasu ir@cgag\ nm __) NN KECM /\1\)
jgitfx_cwwm ??5'\/03/5‘ -

PLRSON CHANGING MA LR Su H g é é
PERJONVERIFY(&’M#R ING & DRE DATED /QZ&E& L R i J)“ 2 3

UNCLASSIFIED




1215 ‘~’

UNCLASSIFIED  wvs

MR. P. E. JOCKIE. JR, - 1281 -2 e R.fo SMOIS 1631
Project Ho. BY=884

Sanples from Plain Olamp Samples from Reinforced Clamp
Sample Yons{ Io ¥longation in " Tensile — Blongation in
Yo, Strenzth (1bs) 1-inoch (inches) Strongth (lbs) leinoh {inches)
l 4040 0.20 7940 0.22
2 4340 0.22 8460 0.21
- 4340 0.21 8680 0.128
Average 4240 0.21 8360 0.188
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Orizinal Signed By +
R.L WAGAR

Approved by R, L. WAGAR « 1681
HGPinj

Capy tos

Ac r. co&. - 1510

T« B. Morse - 1580

A« He Draper - 1240

Jo M. Ralls « 1621«4 Attn: 1600 Drewing File

k
. A

y

e

UNCLASIITIED o
UnOLAadoidd &
Ve F 3

T
‘g 2% “‘-’sé{vm/.l-':*‘ ","‘0.1.:(..‘- & B S ) & odtRinieiem g vy



SC 6505 (4-50) L’)
1216
Y.ORK ORDER AUTHORI \f|ON
AT Yy

-~

DISTRIBUTION: ORIGINAL TO COST ORGANIZATION U.LJ"EL SIFI

2 COPIES TO ORGAN!ZATION DOING WORK ED

t COPY RETAINED BY ORIGINATING ORGANIZATION
To 1530 Job Order No. ET 884
Design = Prel (O Prod O Redes (O Dev Work Class )433!0
Test Request K Urgency X OO A B (O )
Drawing Nos Date Required July 15, 1952
Material Supplied CLAMP Deadline July. 15. 1952

Date Completed
Secunitv Cla,s R=S1

DESCRIPTION (INCLUDE QUANTITY)

Tengile strength test large clamp from

] :_3_ H=65 Container.
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ORGANIZATION DOING WORK ORGANIZATION REQUESTIN ORK
Wark Performed By Phone Organization 1o be Charg,ed 1281 —
Est Hours Actual Hours Consuitant __Ra_E. Dove Phone 2'_'21&0__
Signature Estimated Cost Date Z‘?jz
FINAL APPROVAL ACCOUNTING CLASSIFICATION
PRELIMINARY APPROVALS EXPENDITURE DESIGN
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